' I l )

INTERNATIONAL

PARTS LIST

Clarke — CSS16V SCROLL SAW

Part Number: - 6460112

Quantity Description Part Number
1 PCB DDCSV16V01
1 Power supply DDCSV16V02
1 Spring washer 6mm DDCSV16V03
1 Hex Nut m6 DDCSV16V04
1 Pan head screw m5x10 DDCSV16V05
1 Plate cover DDCSV16V06
1 Spring washer DDCSV16Vv07
1 Hex head screw m 8x 25 DDCSV16V08
1 Base DDCSV16V09
1 Hex head screw m16x 16 DDCSV16V10
1 Housing set DDCSV16V1l1
1 Support table DDCSV16V12
1 Indicator DDCSV16V13
1 Pan head screw m6x 12 DDCSV16V14
1 Bracket tilt DDCSV16V15
1 Spring washer 5mm DDCSV16V16
1 Spring DDCSV16V17
1 Plate washer 6 mm DDCSV16V18
1 Hex head bolt m6 x40 DDCSV16V19
1 Spring DDCSV16V20

Parts and Servicing

For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 1 of 8



mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

' I l )

INTERNATIONAL

1 Bolt tension knob DDCSV16V21
1 Lower rocker arm assy. DDCSV16V22
1 Spring washer 6mm DDCSV16V23
1 Hex head bolt m4x10 DDCSV16V24
1 Bearing flange DDCSV16V25
1 Pan head screw m5x6 DDCSV16V26
1 Round hd. Screw m6x25 DDCSV16V27
1 Retainer DDCSV16V28
1 Upper Rocker Arm assy. DDCSV16V29
1 Hex nut mé DDCSV16V30
1 Hex head bolt m5x 20 DDCSV16V31
1 Spacer bearing DDCSV16V32
1 Big plate washer 6mm DDCSV16V33
1 Link assy. DDCSV16V34
1 Allen wrench DDCSV16V35
1 Cord clamp DDCSV16V36
1 Upper blade holder DDCSV16V37
1 Hex hd. Bolt m5x 25 DDCSV16V38
1 Plate washer 6mm DDCSV16V39
1 Plate chip DDCSV16V40
1 Pan hd. Screw st 4.2x 10 DDCSV16V41
1 Hex hd. Bolt m4x 16 DDCSV16V42
1 Table insert DDCSV16V43
1 Knob DDCSV16Vv44
1 BLADE 6460110

1 Pan hd. Screw m4x 10 DDCSV16V46
1 Blade box DDCSV16V47
1 Tooth washer DDCSV16Vv48

Parts and Servicing

For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 2 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

' I l )

INTERNATIONAL
1 Fuse base DDCSV16V49
1 Switch cover DDCSV16V50
1 Motor DDCSV16V51
1 Eccentric DDCSV16V52
1 Table DDCSV16V53
1 Hex hd. Bolt méx 35 DDCSV16V54
1 Pvc pipe DDCSV16V55
1 Support rod DDCSV16V56
1 Bellows locks DDCSV16V57
1 Bellows DDCSV16V58
1 Tooth washer 4mm DDCSV16V59
1 Set screw m8x 8 DDCSV16V60
1 Pan hd. Screw 4.2x 8 DDCSV16V61
1 Fuse DDCSV16V62
1 Pan hd. Screw m5x 8 DDCSV16V63
1 Pan hd. Screw m4x 6 DDCSV16V64
1 Pan hd. Screw m5x 35 DDCSV16V65
1 Pan hd. Screw m5x 30 DDCSV16V66
1 Blower tube DDCSV16V67
1 Knob DDCSV16V68
1 Bearing fence DDCSV16V69
1 Set plate DDCSV16V70
1 Switch case DDCSV16V71
1 Switch DDCSV16V72
1 Hex nut m5 DDCSV16V73
1 Pan hd. Pan hd. Screw DDCSV16V74
st4.2x 13
1 Back plate cover DDCSV16V75

Parts and Servicing

For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 3 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

' I l )

INTERNATIONAL
1 Allen wrench s3 DDCSV16V76
1 Lower Blade Holder DDCSV16V77
1 Guard Blade DDCSV16V78
1 Speed Switch DDCSV16V79
1 Plate washer 5mm DDCSV16V80
1 Knob DDCSV16V81
1 Pan hd. Screw m5x 25 DDCSV16V82
1 Carbon brush DDCSV16V83
1 Brush screw DDCSV16Vv84
1 Tooth washer 16mm DDCSV16V85
1 Pan Hd. Screw m5x 10 DDCSV16V86
1 Bearing DDCSV16V87

Parts and Servicing

For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 4 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

®

INTERNATIONAL

Parts and Servicing
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 5 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

®

INTERNATIONAL

Parts and Servicing
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 6 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

®

INTERNATIONAL

Parts and Servicing
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 7 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

' I l )

INTERNATIONAL

Parts and Servicing
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number;
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com

Parts List for Clarke P/N CSS16V SAW  6460112. Date Issued; 06/08/14

Page 8 of 8


mailto:parts@clarkeinternational.com
mailto:service@clarkeinternational.com

